
The Official Magazine of the Central States Water Environment Association, Inc.

Winter 2009www.cswea.org • Wisconsin • Illinois • Minnesota

Central States Water Environment Association
3809 Shenandoah Dr. Crystal Lake, IL 60012

ADDRESS SERVICE REQUESTED

Time for a new voice

PROFILE: FORT ATKINSON WWTP

http://www.cswea.org


http://www.dyk.com


Click HERE to return to Table of Contents

Continuing Education Courses for  
Water and Wastewater Professionals

Earn PDH credits 
all courses!

Upgrading Your Sanitary Sewer Maintenance Program
February 2–3, 2010, Orlando, FL
April 19–20, 2010, Madison, WI
 Minimize your sanitary sewer overflows and blockages
 Learn the latest repair techniques for pipes and laterals
[...]
vendors discuss their products and 
services in an educational way, 
earning you CEUs.  

• �Earn four CEUs per day, up 
to a total of eight for water or 
wastewater.

• �Continental breakfast and lunch 
provided both days.

• �Meet and greet from 3:00 to 5:00 
on Tuesday, February 9.

Registration is open, and you can register 
on line by visiting www.wiawwa.org 
or www.cswea.org and clicking the 
registration link. Be sure to come back for 
the 5th Expo and bring a friend. 

5th Annual Midwest Water Industry Expo
Tuesday & Wednesday February 9-10, 2010 
Kalahari Resort, Wisconsin Dells

MIDWEST WATER INDUSTRY EXPO

CSWEA | Winter 200922 www.cswea.org

http://www.wiawwa.org
http://www.cswea.org
http://www.cswea.org
http://www.crispell-snyder.com


http://www.cdm.com


Click HERE to return to Table of Contents

Adaptor, Inc.
2151 South 54th Street
West Allis, WI 53219
414-303-7834
ddodge84@yahoo.com
www.adaptorinc.com

Alpha Terra Science
1237 Pilgrim Road
Plymouth, WI 53073
920-892-2444
jerryhirt@alphaterra.net
www.alphaterra.net

MIDWEST WATER INDUSTRY EXPO

MWIE Floor plan & Exhibitors

American Flow Control
21695 Highview Avenue
Lakeville, MN 55044
952-469-1100
bkeyes@acipco.com
www.acipco.com/afc

ASA Analytics
2325 Parklawn Drive, Suite I
Waukesha, WI 53186
262-717-9500/800-665-7133
jed@chemscan.com
www.asaanalytics.com

Boerger, LLC
740 NE Harding Street
Minneapolis, MN 55413
612-435-7300
america@boerger-pumps.com
www.boerger-pumps.com
Boerger Rotary Lobe Pumps are 
self-priming, valveless, positive 
displacement pumps. Flow rates  
are between 2.2-5,500 usgpm  
and the flow is reversible.

DYK Incorporated
P.O. Box 696
El Cajon, CA 92022-0696
619-440-8181/800-227-8181
dykinc@dyk.com
www.dyk.com
DYK Inc. offers economical, low-
maintenance, machine-wrapped, 
prestressed concrete tanks for water  
and wastewater storage, in 
sizes ranging from 80,000 
to 40 million gallons. 

 * At time of publication. More to follow.

CSWEA | Winter 200924 www.cswea.org

mailto:ddodge84@yahoo.com
http://www.adaptorinc.com
mailto:jerryhirt@alphaterra.net
http://www.alphaterra.net
mailto:bkeyes@acipco.com
http://www.acipco.com/afc
mailto:jed@chemscan.com
http://www.asaanalytics.com
mailto:america@boerger-pumps.com
http://www.boerger-pumps.com
mailto:dykinc@dyk.com
http://www.dyk.com
http://www.cswea.org
http://www.bolton-menk.com


Click HERE to return to Table of Contents

Energenecs
3476 Country Aire Drive
Cedarburg, WI 53012
262-377-6360
larry@energenecs.com
www.energenecs.com
Energenecs provides system integration 
services, application engineering, and 
equipment field service.

ITT Sanitaire
9333 N. 49th Street
Brown Deer, WI 53223
414-365-2200
info@sanitaire.com
www.sanitaire.com
Leading manufacturer of aeration, SBR 
and filtration equipment and processes for 
the wastewater treatment industry.

L&S Electric
5101 Mesker St.
P.O. Box 740
Schofield, WI 54476
715-359-3155
dmanney@lselectric.com

LAI Ltd.
5400 Newport Dr., Suite 10
Rolling Meadows, IL 60008
847-392-0990
rich@leyassociates.com
www.leyassociates.com
Manufacturer Representative of Water and 
Wastewater Products in Northern Illinois 
and Wisconsin.

Mulcahy/Shaw Water Inc.
10144 N. Port Washington Road
Mequon, WI 53092
262-241-1199
tmulcahy@mulcahyshaw.com
www.mulcahyshaw.com
Process and instrumentation equipment 
servicing the water and wastewater 
market. Contact Team Mulcahy for your 
different needs.

MIDWEST WATER INDUSTRY EXPO

Therma-Stor LLC
4201 Lien Rd.
Madison, WI 53704
608-237-8400/800-533-7533
wmobley@thermastor.com
www.thermastor.com

USEMCO
1602 Rezin Road
Tomah, WI 54660
608-372-5911
bruhling@usemco.com

Water Remediation Technology, LLC
Suite D100, 9500 W. 49th Street
Wheat Ridge, CO 80033
303-424-5355
sanderson@wrtnet.com
www.wrtnet.com

Wonderware Midwest
175 N Patrick Blvd., Suite 110
Brookfield, WI 53045
866-826-9725
joe.finn@wonderwaremidwest.com
www.wonderwaremidwest.com

We are AECOM. As a global leader, our expertise in water, 
wastewater, water resources, community infrastructure and 
water design-build enables us to provide comprehensive 
solutions to manage, protect and conserve our water. With 
skills extending beyond technical knowledge, our scientists, 
engineers and construction managers work with our clients 
to solve their water issues. 
 
AECOM…Enhancing the world’s built, natural and social 
environments.

www.aecom.com

MORE INTELLIGENTLYCONSERVING 

Winter 2009 | CSWEA 25www.cswea.org

mailto:larry@energenecs.com
http://www.energenecs.com
mailto:info@sanitaire.com
http://www.sanitaire.com
mailto:dmanney@lselectric.com
mailto:rich@leyassociates.com
http://www.leyassociates.com
mailto:tmulcahy@mulcahyshaw.com
http://www.mulcahyshaw.com
mailto:wmobley@thermastor.com
http://www.thermastor.com
mailto:bruhling@usemco.com
mailto:sanderson@wrtnet.com
http://www.wrtnet.com
mailto:joe.finn@wonderwaremidwest.com
http://www.wonderwaremidwest.com
http://www.aecom.com
http://www.cswea.org
http://www.pro-dive.net
mailto:info@pro-dive.net


http://www.krugerusa.com
mailto:krugerincmarketing@veoliawater.com


Click HERE to return to Table of Contents

City of Fort Atkinson 
Wastewater Treatment Plant

Plant history

The City of Fort Atkinson Wastewater Treatment Plant was built in 
1972. The plant at that time was a conventional activated sludge 
plant. The plant was modified in 1981 to a diffused air system for 
the digesters, and in 1982 there was the addition of a 890,000 
gallon liquid storage tank. In 1989 there was another upgrade to 
the plant that included a diffused aeration system for the activated 
sludge process. Currently the City of Fort Atkinson Wastewater Plant 
is operating under the modifications and expansions it received 
when it was constructed in 1991 and 1992. It was necessary to 
upgrade the plant to accommodate the increasing wastewater 
loads from families and industries. With the new plant upgrades the 
city was also able to focus on important issues like dechlorination, 
nitrification, and a better solids processing procedure.

PLANT PROFILE

Winter 2009 | CSWEA 27www.cswea.org

http://www.cswea.org


PLANT PROFILE

oxygen to the bacteria and stabilize the 
biosolids. This turns the biosolids into a 
natural organic soil conditioner.

Phosphorous removal

Phosphorous removal is also required 
here at the treatment plant. Instead of 
using chemical to eliminate the phospho-
rous we remove ours biologically. In the 
front of our first two aerations tanks are 
what we call anaerobic zones. Anaerobic 
areas are where oxygen is only avail-
able in forms such as nitrate, nitrite and 
sulfate. The micro-organisms are so 
starved that they are able to uptake a 
larger concentration of phosphorous than 
they require. This then lowers the amount 
of phosphorous discharged into the river. 
A chemical feed system is also on hand, 
but is only used to assist phosphorous 
removal when we may be struggling to 
meet our DNR limits.  

Activated sludge system

These large tanks contain what is a 
very important step to our treatment 
process called the activated sludge 
system. We have six of these tanks in 
all. In this system, bacteria and micro-
organisms feed on organic material in 
the wastewater. From this feeding, the 
waste materials are reduced by 80-90%. 
The micro-organisms that perform the 
treatment process are a population of 
bacteria, protozoa and other life forms. 
These life forms use the organic matter 
as food to grow and reproduce. Once 
the micro-organisms are fed they digest 
the food, relax and then they feed again 
in this continuous cycle. As required here 
at the treatment plant we have to remove 
ammonia. To do this we use the bacteria 
to convert the ammonia to another form 
of nitrogen called nitrate. This is called 
nitrification. Nitrification takes up a lot of 
oxygen, so in these tanks we supply a lot 
of air to keep the bacteria converting the 
ammonia to nitrate.  

Secondary clarification  
and disinfection

Secondary clarifiers are used to separate 
the activated sludge micro-organisms 

(BOD), Total Kjeldahl Nitrogen (TKN) and 
Phosphorous. In 2007 the BOD aver-
aged 373mg/L, TSS averaged 210 mg/L, 
Phosphorous averaged 8 mg/L and TKN 
averaged 33mg/L.    

Primary clarification

Primary clarifiers remove settled and 
floating solids from the wastewater. On 
average 65% of solids and 30% of the 
organic load are removed by flowing 
into these large, calm tanks. Once solids 
either float to the top or settle to the 
bottom they travel out to the digesters 
and the flow then travels to the activated 
sludge system. 

Aerobic digesters

Aerobic digesters are used to stabilize the 
sludge prior to land application. Primary 
sludge from the primary clarifiers and 
thickened activated sludge from the sec-
ondary clarifiers is fed to the digesters. Air 
is then introduced to the sludge to provide 

Raw wastewater

Raw wastewater that enters the plant 
comes from many different places. The 
bulk of our city’s wastewater comes from 
residential homes, commercial establish-
ments and industry located in Fort Atkin-
son. Wastewater flows mainly by gravity 
to the plant. However, there are places in 
the city where this is not possible, so there 
are three lift stations located throughout 
the city. A lift station pumps the wastewa-
ter to a higher level where it can then flow 
by gravity to the plant. The average flow 
of wastewater entering the treatment plant 
in 2007 was 2.43 mgd. In 2008 with the 
flooding that happened to the Rock River 
our daily flow averaged 3.29 mgd. When 
flooding was at its worst in June the plant 
flow peaked to 9.6 mgd and averaged 
6.84 mgd for the month. Due to the 
extreme conditions of the 2008 flood, 
2007 numbers will be used in this article. 
The strength of the wastewater enter-
ing the plant is measured under several 
different parameters: Total Suspended 
Solids (TSS), Biological Oxygen Demand 

http://www.forceflow.com


Click HERE to return to Table of Contents

from the treated water. This is done by 
letting the mixed liquor flow into these 
large calm tanks. Here the heavier solids 
(micro-organisms) sink to the bottom 
of the tank leaving a clear effluent to 
head to disinfection. The secondary 
effluent always runs to the disinfec-
tion area but is only chlorinated in the 
summer months of May through Sep-
tember. The micro-organisms now get 
pumped from the bottom of the clarifier 
and returned into the activated sludge 
system with the primary effluent before 
they discharge back into the aera-
tion basins. Mixing the primary and the 
secondary return provides the activated 
sludge system with healthy organisms at 
all times to feed the incoming waste.

Biosolids thickening

A portion of the biosolids that doesn’t get 
returned into the system from the second-
ary clarifiers is wasted out of the system 
on a daily basis. It is transported to the 
gravity belt thickener. Once thickened 
it goes into our digesters. We waste 

everyday to maintain balance between the 
amount of waste coming into the plant 
and the amount of microorganisms we 
have to feed on the waste.  

Gravity belt thickener

The belt press is also desinged to remove 
the water from the biosolids. With the belt 
thickener we take digested biosolids and 
it is pumped into the belt press and thick-
ened with polymer. It is then squeezed 
between the two belts to dewater it. By 
doing this we end up with a end biosolids 
product of approximately 13% solids and 
87% water. From this point the solids are 
either taken directly to a farmers field or 
we will store in on site in our biosolids 
storage area.  

To learn more about the  
City of Fort Atkinson WWTP

www.fortatkinsonwi.net

Microchem®2
Residual CL2/pH/ORP Analyzers/DO/

Bromine/Ozone/Conductivity

Illinois: Wisconsin: Minnesota:

Drydon Equipment, Inc. Drydon Equipment, Inc. Engineering America
Woody Wolff Jeff Williamson Tony Belden
2445 Westfield Drive • Suite 100 3033 South 128th Street 647 Hale Avenue N.
Elgin, IL 60124 New Berlin, WI 53153 Oakdale, MN 55128
Tel  224 629 4060 Tel  262 827 9201 Tel  651 777 4041
Fax  224 629 4061 Fax  262 827 9203 Fax  651 777 5312
wwolff@drydon.com jwilliamson@drydon.com tbelden@engamerica.com
www.drydon.com www.drydon.com www.engamerica.com

Capital Controls®

Water and Wastewater Disinfection Products

www.severntrentservices.com

B

Capital Controls® Series 200
Cylinder or Ton Mounted Feeders

CL2/SO2/NH3/CO2

Capital Controls® 1870E
Chlorine Residual Analyzers

Capital Controls® FX4400
Cabinet Gas Feed Systems

Capital Controls® Gas Feed Systems
Original Spare Parts

Capita

Winter 2009 | CSWEA 29www.cswea.org

http://www.fortatkinsonwi.net
http://www.cswea.org
http://www.severntrentservices.com
mailto:wwolff@drydon.com
mailto:jwilliamson@drydon.com
mailto:tbelden@engamerica.com
http://www.drydon.com
http://www.drydon.com
http://www.engamerica.com


http://www.us.ittwww.com


Click HERE to return to Table of Contents

CSWEA’s Digester Foaming Ad Hoc 
Committee wants to know. Digester 
foaming has been identified as a major 
problem in facilities throughout Central 
States and beyond, causing operational 
problems, significant structural damage 
to facilities and major stress to operators, 
managers and designers alike. One 
operator described his experience with 
digester foaming this way: “It’s just terrible, 
you can’t sleep, you can’t eat, it is so 
upsetting, and you worry about it all the 
time. You’re trying to leave for home after 
many long hours at the plant, and this stuff 
is following you out the driveway and down 
the street after you. This has to stop!”

The committee has determined that 
the best way to proceed is to conduct 
a survey of facilities through the three 
states to determine the extent of foaming 
problems and to determine common 
traits of facilities with the hope of finding 
commonalities for facilities experiencing 
these problems. We are also seeking input 
from facilities not experiencing foaming 
problems so if a common trait is identified, 
we can compare that trait with non-
foaming facilities to see if it is a unique 
factor. We anticipate that this will be a 
lengthy process, and that the first sets of 
surveys may identify some common factors, 
but that more in-depth analysis will be 
needed to determine a root cause. If this 
was easy, somebody would have figured it 
out already.

The survey will be conducted 
electronically and you may have already 
received an email invitation to complete 
the survey. If you have done so, thank 
you. If you haven’t done so, please take 
the time to complete the survey as the 
information you provide may just be the 

key factor needed to solve this insidious 
operating problem.

Knowing how much people hate 
completing surveys, the committee has 
worked to make the survey easy to 
complete, with the first round designed 
so that operators can provide information 
without need to complete extensive work 
to provide answers. Based on the results 
of that initial survey, follow-up information 
with more in-depth questions may be 
warranted and committee members may 
contact facilities directly to complete that 
portion. The information you provide will 
help determine the success of this effort 
and the goal is to eradicate foam from 
facilities everywhere. We expect this to 
be a difficult process, employing science, 
engineering, operator experience and 
equipment manufactures knowledge 

ARE YOU A VICTIM OF  
ANAEROBIC DIGESTER FOAMING?

of systems combining to develop a 
solution. As we have learned in the past, 
slogans alone, like the famous “Just say 
no to Nocardia” did nothing to control 
Nocardia. Slogans will not prevent 
digester foaming. Real action is needed, 
and you can be part of the solution.

Working with the Education Seminar 
Committee, with the topic of the 
seminar being bio-solids this year, 
some of the topics to be presented will 
include anaerobic digester foaming. 
Our next steps, based on the outcome 